

Adult/Geriatric Medication Worksheet – Current Medications & PRN from 12pm prior day to 12pm current day

Student Name: Kenann Rodgers

Date: 8/21/23

Patient Allergies: Cefazolin

Primary IV fluid and rate: 0.9 NS at 125mL/hr

Patient specific reasoning for IV fluids (including type isotonic, hypotonic, hypertonic): Isotonic, ECF fluid replacement

Generic Name	Dosage with route and schedule	IVP-List diluent solution, volume, and rate of administration IVPB- List concentration and rate of administration	Patient specific therapeutic reasoning	Patient specific teaching with reasoning
0.9% NS	125 mL/hr Continuous infusion		<ul style="list-style-type: none"> • Replace fluid loss, maintenance 	<ul style="list-style-type: none"> • Notify HCP if you experience: dyspnea • Notify HCP if you experience any feeling of anxiety • Notify HCP if
Piperacillin & tazobactam	3.375g Every 6 hours IVPB		<ul style="list-style-type: none"> • PCN antibiotic used to treat skin infections 	<ul style="list-style-type: none"> • Notify HCP if you experience any muscle twitching or stiffness • Notify HCP if you experience any S/S of hypokalemia (leg cramps, constipation, fluttering in the chest, increased thirst or urination) • Notify HCP if you experience watery/bloody diarrhea
Vancomycin	1g every 12 hours IVPB		<ul style="list-style-type: none"> • Antibiotic for active/severe infection 	<ul style="list-style-type: none"> • Notify HCP if you have any auditory changes (hearing loss/ringing) • Notify HCP if you notice any swelling or weight gain • Notify HCP if you experience any S/S of hypokalemia (leg cramps, constipation,

Adult/Geriatric Medication Worksheet - Current Medications & PRN from 12pm prior day to 12pm current day

Student Name: Kenann Rodgers

Date: 8/21/23

Patient Allergies: Cefazolin

Primary IV fluid and rate: 0.9 NS at 125mL/hr

Patient specific reasoning for IV fluids (including type isotonic, hypotonic, hypertonic): Isotonic, ECF fluid replacement

				fluttering in the chest, increased thirst or urination) <ul style="list-style-type: none"> Notify HCP if you have any pain around IV site
Metoprolol	50 mg PO dailiy		<ul style="list-style-type: none"> Beta blocker that treats HTN and angina 	<ul style="list-style-type: none"> This medication will not be given if HR is <60 Check BS regularly as it may mask the signs of hypoglycemia Notify HCP if you experience shortness of breath
Lisinopril	20 mg PO daily		<ul style="list-style-type: none"> Improve peripheral nerve function Treat high blood pressure 	<ul style="list-style-type: none"> Check BS regularly to prevent hypoglycemia
Insulin regular	SubQ per sliding scale insulin		<ul style="list-style-type: none"> Short acting insulin for diabetes 	<ul style="list-style-type: none"> Make sure you base how many units to administer on BS levels Will not administer medication if BS is too low
Hydromorphone	2 mg IV every 4 hours PRN for severe pain		<ul style="list-style-type: none"> Opioid for pain from wound/infection 	<ul style="list-style-type: none"> Notify HCP if you experience any constipation Use call light if you need to go to the bathroom- can be at risk for falls Notify HCP if you feel light headed

Adult/Geriatric Medication Worksheet - Current Medications & PRN from 12pm prior day to 12pm current day

Student Name: Kenann Rodgers

Date: 8/21/23

Patient Allergies: Cefazolin

Primary IV fluid and rate: 0.9 NS at 125mL/hr

Patient specific reasoning for IV fluids (including type isotonic, hypotonic, hypertonic): Isotonic, ECF fluid replacement

Medication reference: